
ENSEMllK  CHASSIS & CAPOT (AVANT)

STEER

L

- .

INOW. :. ..* . , :
‘AXLEASSY. ‘. ._

^
’ > _ “,

. ” : -
. .

i- , muTEsLEspI~cEsNoN  _I . -
_

LiliLiSEZ DES PI&ES D’ORIGINE  iOUR CONSERVEA ”
REFEREES SON-T

’ .
L’APPLICATION  DE LA GARANTIE.

#JTERCHANGEABLES  A V E C
-. LEURS OPPOSEES. . 325878  t

_,
: 2 1 i

.,! : , . ‘. ,, .)



*: 58089-853  58088.853
3 ’ 313541-853 I

: ‘q

56030

I 55273
6

;
300440, . .

7 1498
8 308207 A .
9 309008

1: 2483 180138
‘

. :-
1.

1498
3006s -
124824 I,
271199 *

.46763
35497
QQ5346 .,
3oQ447-8s3
QQ95346 I .

NUT, 3iE-16  &Gt+XCTRLK *..““..‘.....,I...........,.............. 2
SCREW, 5/l

Q
. . ..l.................‘,..‘18X1 00 HHC ..,....-_..  2 . ..I.

NUT, Y16-1 REGHEXCTRLK .se...,......r.,  _ . . . . ;..:.a: . . . ..I :.. I
GUIDE,BELT  SHORT 15’ WHEEL .‘“. .,.‘*,,,~,,..*.,,,,,,:..,. 1 ‘.‘,
NUT, Y16-18 HEXJAM. . . . . . . . . . . . . . ..r~.....i.....r........... 1 f.
NUT, 3/8-16 HEXKEPS .:..:. *_...~  . . . . . ‘..._ . . . . . . . . ..I. I *.,., ;“.‘....,., 1
RIVET, F’OP  ,187DlAX  .48&a  S-f

z

_
..‘.. ., ,. . . .*. ..,**...,,*.. . . . .

SCREW. 5/16-18X 50 WAHHTAP .._...:;...&..r  . . . . . . . . . . . c . . . . _ :
SCREW, 1/4-20X .50 WAHHTAP .A”; . . ...* :++. . . . . :.i.+.., 10 .; -*
DASH STEEL.LF  SUSP DYN. . .._  . . .._... I ____:  . . . . . ..a. a . . . . . . . . . . . . 1 :_

‘SCREW, 1/4-20X  SO WAHHTAP ..<,.._ :. ..I..._. ,.,..I ._...:  . . . . 2 . ~
312306 I .. _ BAFFLE CONSOLE SOUND EXPORT LF . . . . . . . . . . . . . . . . . . 8,. 1
300314’ SCREW, 1/4-20X MWAHHTAP*,-..r  ..,,. >._*  . . . . . . . _ . . . . . *.*  . . . . . 2. ’ ._
120392 ’ : WASHER, FLAT .281X .63X.065  . . . ..I. :..;..;;.: . . . . . . f . ..I... .I...; ‘,
1502 .NUT. l/4-20  REGHEXCTRLK ..__ I .

57159*.  ’ .-’ ,’
**..,:...,.,:  .I,...,... &..*‘.y.&*,

LATCH, .94WDX  047 ASSY HOOD
: r _,

8 4 8 2 _ BOLT, .375X ,158 HHSH Y16-18
“‘_.‘.,.;  . . . . . . . . . . . . ;...* . ..*

.,... * ..l‘............ r . . ..I.. :.... s _

* .

DESCRIPTlON 0-w

BRACKEY,  GRILLE, LH ........... .__  ., 1
BRACKET, GRILLE RH

...........................
.................................................. 1

BRACKET, FRONT AXLE ............................................. + 1
SCREW, 5/16-18XZWDFLLK ..................................... .5
HUT-Y16-18 HXWOFLLK
GUIbE.  BELT, RIDER

................ ‘: ..... .D, ..................... 5
................ r.< ........................ . ....... 1

NUT, Y16-18  REGHEXCtRiK .............................. . ...... 1
BOLT, 625X2.18 HHSH 112-13 ..................................... 1 ’
NUT, 112-13 HE JAM

2
CTRLK..  ..a..............: .... . ...... ..a..: 1 -...

SCREW, 3/8-16 300 HHG ...................................... . .... .2
WASHER, 3910X1  ..26DX.O7.  BELLWL ...... :.;. .................. 2 .

\ -I _I ‘
I.. >

29.. 120394t ,. WASHER, FtAT .406X .81X.065...;  __.........  r,: . . . . . . . . . . . . . . . . . 2 *
* , .,: ‘.

I, ‘..d I
3 .t 30.: : 120393‘  * ’ =WASHER,  FLAT .344X .69X.065,.,  ,,,sw,.,. ,.,....,..........,,..2  I

I’ _ . .31 ‘.. . l’ 1498 ’ :. NUT, Y16-18  REGHEXCTRLF
. : * .

r _ ,,. .: 3; . . __I 53446 s I PIN, Y1618 HOOD LATCH.
. .._..._..:.:  ._._: . .._...  . . . . . . . . . . 2

..,.2 . _*  , ” _
,.’ , *‘.- I’_., “;:1138538 ’ * WASHER. REGtNTLK  320X i;;:ii~~:::::::::::::::::[::::::c....z

455174 ‘. I : .. a1 :. .- :
,’ .I..-: ;

‘. 52=1_837’.  . ~. ’
NUT;Yl618HEXWDFLLK  VIZ . . ..__  ::...; . . . . . ..I j I.........  :...2 .
H000, BULGE H-8 . . ..*../ . . . . . . . . . . . . . . . . . . -..n  . . . . . *..**a . . . . . . . :““’

36 . -:: 52151 _jz i EDGING (78’-474!53)WtDE BLK . . . . . ._._...  z....‘_%.:  __...... I.( . . . . . :7i. - .I ‘s
’ <...37:‘.  ,.*a%‘.:’ : GRILLEG-12 BtACK  .~ . . . . . . ..a.... :..I a...,...  a: . . . . . . . . ..I..... 1 ’ * .I.., ”* . -f3. . _ 4 * :

1: ’
53225 :’ * ‘I’.-

. . I z
” SCREW, l/4-2tZiX1.25  WAt-tRC . .._  . . . . :,r: . . . . . . . . ..I. St.., x._ . . . . . . d

”
i ~ _, _

,.- 2: .I “ie i : .j/I ‘_e. 0:‘.  NUT, l/4-aWDFLLt$TOPLOCK  ..I....__...  :.. .r....... .+: . . . .._. 4
.  43z

,, :: 50*2  -
,+12()7fj  , .-P’-’ .” LENS,CLEAFt.WK)TABS  NOLti .__.  :..,.. . .._. _ . . . ..r... ;. 1 . .‘-’ , ’.  . *. , .

. .’
l . 44 I I_. 57796 .‘I ‘SCREW,  #6X 50 PLASTtTEktI-LO  _....t  ;~ .___._._.r.._b  ,___...,.  4 “*m18g&&  * .: : :.=, SUPPOFIT,GRlLLE  AH ..: ,.....:, ,. ..,a.....; ,..,.........,.,...  r....;....l :‘.

b-., l *’ . ‘
,. +* 45 I.

.., ^. *. , 46 _ ‘. 301895-853 .* *:‘. : ,*.* d;::
>i_ . : ,; ‘.’ “6~

. _*
I , . 47- ,I 56021

SuPPORT,~.GRtLLELH...~.,,  .__._..:  ._..,  :.r.:.,.‘..:,..I. . . . . . . ,.:...,l
, L. ,“., i

4 8  d6149<:.  5_.+.,
SCREW, jH-14X  .75 SLWATAP . . . . . . . . . . . . . . .._.._rt- :... .._.... ,:6 _ <,

I . ._.. ... E%CxI+  ,375X  5DQ HHSH  5/16-T8 . ..__‘* ’
NUT, Y16-18  REGHEXCTRLK .__....,__..,.....  _ . . . . . . . . . . . . . . . .,.. g

‘; . ;:_,; “‘1
_:‘: . . . . *-_.*.y*  . . . . . *-.

’ ’ ‘-;--* -”
LANYARD,HOOO 15.77LG HlS .,....,. :u...:.:.J . . . . . . . . . . ..r..!

‘;_ .;;’r

:--NUt;lM-20  WDFLLKTOPLOCK  _...._ _ ,.._..__i_____  / . . . . . . ..I.... 1 -‘: q .-., :’ ,‘:,;..
.‘SCREw.,,l&2OX .75 HHC  _ . . . . i.. . . . . . q..........,..........  ~ . . . . . . . . . . 1 . ’ .: -, / “‘.. ^ ; *
WASHER. REGSPTLK 283X49X.07 ..: . . . . . . . . . * .>....... I,, . . . .

c FOIL,  HEAT REFLECTOR \___.______._.__  .I _._........  . . . . . . . . . . . . . . . . .
.‘I,

‘. .
.SEERiNG  WHEEL _.__  .,,.. I...: _,,t.  y . . . . . . . . .._...__  :.;. . . . . . . . . . . . . . . t ._’ -. *j’ _ .*

.  *,“.

COVER, STEERING SHAFT ._....______.__,__  ___.._  ..&. a_ 1 ._*
WAGER,  STEERlNG SHAFT ,.... Lv> ,...,._._ _ ._.._._ ‘.:.  .._... ^.. 1

: ~ i; --

PjFQ;  SPRING 2~DiAX2.OOLG  HVPL,  . . . . . . _..._ ._....... .,. . . . . . f - l _ -*. ’ ” -
. . PARTSMMUAL..  ___ c+ ._._.  __1..._.  _._.,.:  _____._t._.....:  .I...,,...  .‘I, As.

OPERATORS MANUAL (FRENCH) .I,...........:  . . . . . . . . . . . . . . . 1 ’ .,_

L3281Q6  ‘.’
GRASS CATCHER MANUAL __ r.. . . . . . :.. : I_,__ T .I..... . ..i .I... 1
AtR ASSIST MANUAL (ENGLISH).

. i *
c r

. I
. . . . .,...,..&..*_..._........

‘.. 330272 1 -, AIR ASStST MANUAL (FRENCX)  __\  _.,_... .:.: .I...: . . . . . . . . ..z. :. _ , _ ,
;_: . _.’ : ’ I1 . 1 . I.- i * -. I‘ ’ m * :“A.  .,f,% .. ., ,,: _- i _

l , _ *:



LNSEMRLI CHASSIS & CAPOT (ARRIIRI)

.” ).  ”

. . .
I -

I

L.

\ ..: _’ _’
.,

I I

.
, )‘._‘I

t. .’
-. :‘. ‘,:. “ *

..I . . __
’ ‘*

1 ,, t

. . . - I”(... _ _,_
,( I.

. . _
. . -:

c

L

‘.

‘. :

* ,.
*

,:.

.

r‘;.- . .

. “-:
.

. . . .a

; _‘. - ;. ._‘. .I.._ I-.
1. %NJTEStESPlk’XSNUN  ’

i I<
._

UTka bEi F&dEi &i~IGINi &k CWSERi!ER  ..’ . ’ :
‘REFEREES SONT  l

L’APPUC;3TlON  DE LA GARANTIE,  ,
] :~~cHA~JG~@LES  Aj/Ec

.
_,

,~_ . i.EURS O P P O S E E S . ‘  ,  32585:

.  ._: :
58
-



3

’ KEY#  PARW * &ESCRIPTION  .*‘-‘.-  ‘. :- . ciii(

55 I‘ _326577437 MAME . . .._............ ” ::I 1*.
FOOT PAD, LH 22 12LG  I .,,,,,t,, I . ...,,.. < . ..I.... ..;:..:.::;;.......:’

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..~“~..~~~~~....*.~...
31#5
31ooo6 - FOOT PAD, RI-I 22.12LG

> 309235 *
. . . . ..r . . . . .v ..I...,..._ si . . . . . . . . . . . . . . . . . . . :.l ’

58 .: FASTENER, RATCHET BLACK ~ . . . . . . a..,,..
. 59 - 308665-837  * _ C O N S O L E  .I.~ .I... \, ,,........ -

. . . . . . s ..,,.....  s. :2 I‘;_*_ ‘._____~.......................... .
* - - 60 56367-837. PLATE. SEAT . . . . . . . . t ,,.,,...,...........__I_ ..I . . *... 1 .

- 61 310660837 * I BRACKET,  SEAT’SUPPORT I.. . . : ‘2
(62 20507 ” BOLT. .437X ,156 M-i?%-YlG-18 . . . . . . ...2 *

t 63 t498 hUT, Y16-t8  REGHEXCTRLK . . . . . . . . . . . . . . . . . . ,:...:..,:: . ..I... 2

9; ‘. .
48901 * SCREW,$/16-18X  63WAHHC / ,...I_. + .,...........  . . . ...4 1
1496.‘. I

;‘ 57153  : .’ .L
NUT, YlBlBREGHEXCTRLK  . . . . . . . . .._._  a .._._.........  __ 4

. SPRINGSEAT-2  63LG.l  4900 BLK ,,,....,1..........1~...,,.~..  2
, ;, _a :.%.

66 ,
CLAMP, SPRG 1 17’10 .,, ,.. .  .  .,..._..,,............... v. 2 “I
SCREW, l/4-2@X 75 WAHtiTAP  ..,.....1.....1,: . . ..I t............  2 ”

, ,.

COVER.SEAT  SPRING 1 5iDXl OLG 1........  i . . . . . . . . . . . . . . . . . . 2 .’ ‘. ’ ’
ASM FENOER . . . . . . .._...._..~.._.  t t.......: _______._.. . . . . . . . . . . . . . . . . . . 1 I *.I,’

* FENDER _..__.._I  :,.:.;.. . ,. , _._,.I. _. _: .: _........ -11.1.  . . . . . . :; 1
CLEVIS .._* _....I__  _ _.....___...  . . . . . 5.‘.  . . . . . . . . 6.” . . . . . . . . . . . . . . . _ _._.__..  * . . . ..I

;, , _,‘;:

‘_,I SCREW,  $M-SSX :#iFHPNkM. 1 . ’ * .:*. . . *’I .“.8 70-4 1. 3 0 1 5 5 1 : < WASHER, 34410x1  500X 09 _..__  _.s . . . . . ..I. \
-i ‘, 506-5  .;’ i2a373 ” wJT. Y1&18 !m

‘, 995348 , ; .’ “:”
. . . . . . . . . . . . . . . . . . . . . . . . . . . . * ;.,

*SCREW.  1/4-20x *,..;.+*.* . . . . . . . . . .._..
: ) .

‘. 77 12635&~.  -
7 79 :’ * 55273

BOLT. Yl6-18X1.00  CARRLCJ  . . . ..___....__..__  ‘.., . . . . . . . . . .._....... 5
NUT, Ytfi-18 HXWDFLLK .: . . . . . . . . . . . . . . . .I . . . . . _ . . . . . i...” _.......  h.. : s-1 1.

I,‘*,
-1

. . .- #a 55023 . , TRIM. 77.6 BLACK #AR-..::  .s,. s . . . . . . . . . .._............  ,......TT.5 1’ ’ t.
.” . .: I

..* __ ,+ ‘&as. ,_. ,.; .:’ :y . 3043 1.6
.120393  .:

SEAT,MICHIGAN  GEN, WlsW  HOLE......: . . . . . . . . . . .._e....... 1 , ._
. .’ ,. ‘62 . . WASHER, FIAT 344X .69X.965  . . . . . . . . .._t...... i . . . . . . . . ..s... :.4

t . , I

. ’-I 83 .laYm WASHER, HVSPTLK  .&8X 6GX 09 ..:... _,_e___-_w  ___._  ..:...r4.- - , ‘a
_. 180077  ‘ - SCREW, 506-16X  .75HHC  . .._  s . . . . . . . . e ,.._ w...,.:.e.:...s . . . . . .a..4

., -,’ -, .,
‘. . . ’ 1 ,,
) i I_, L ‘,_

84 i _ ,,, , :

^ ~&tDE~Fk#tvtDUALFART$‘./. T - __- .’
P * - ‘I.._- ‘7 . . ,i- ’ . . . . .‘. .̂ t; ; .- ? . ._ e rl 1:,. < _ t - _ ‘P.& _. _, . - . . . . <_. - .__. _ *

~‘.. . . :.’ f Lo _’ I __‘.. ,_ _ ‘. . ~ $‘.
+r _.-. ._ % “..” ‘; . . r *

1. . _ .._ -;.” - .
.-,) 1. ~.*~. .I. .C,* . .

1 . ‘, Y . IL.
* “.

“:* _,_ ..* ‘ -_ ,... _
*. .;.* . ~ ‘n,:’ . .__ - . ’.

,I’ 1. . *_.* .:* :
:’ . _. ._ .

” I:._ ; : * a ,_““,’ ,,
. . I‘ _ >. __ . . * III _. I I

> ,<;. 1.. _, !,. , I
* . F 3’ . . .*_ . . ‘; ._,: .‘_:a ._ - :

.*. : ” La :. *
. . .‘ . ,z _ ;;. ; ; ~. * - TC . .,.  .
- . :.: i ’ L __ :. . I,. ‘. i I, 1 .

‘_ 1. - . . *
.  .

. ~ .- .._ ,‘*. . .
‘r ‘. .- . I I : a ._

. . _ :. . ”
,._ ,. ‘.. . I. ,...

. , .: . .* q _-
> ‘__% . L _. e *. _ ’ :

. I~ * ,. .I’.’ .



i .
.

I
.1’

_ . . ..I . .

.

. , ,’ . .‘_

, . ‘.

.
1L. t ,, I.

I. 1.
. . . . . .;x,.. ;

.- ,, .’ ., _: ; , : . :: ‘..

i., __ * ,” I .,_’ .
‘..: I

., < . 1 ,: . ,’  .(

‘, L , . ,”  : . ,
. I ~‘  I ..

: 1

‘, ’

.“_ ‘

: c- .

I. I



a,
. , .

I

-
1

I

. s* ;
\

I KEW ’ PARTR DESCRwrloN
t IL

WY”

:-1 &o-853
ASSY.  AXLE FRONT ..I.. i . . .._..._..........e......... :.a.:...+..,.  s..,.s 1
AXLE, FRONT . . . . . . . . . . . . ..t................._....................  . . . . . . . . . . 1

7 ::3’ 53373-853 AXLE COVER. . . ..‘.....................,...........,....,.~....,...,.......
52407 SPINDLE BEAAIN

R
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..e..........  . . . . . . . . .

1-4 302926 ASSY,SPINDLE  R . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*
l-5 315866 .ASSY,SPINDLE LH ..,..I  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ; *:

;” 36625 RING, RETEX .57X.O5fRUSl33-75 .,......... I .t,.....,...*... :..2 # *
304590 TIE ROD ASSY 19.81LG  W-SECTION .; . . . .._........._........ 1 _

9 1 8 0 1 2 8 318-16X1.75 HHC . . . . . . . . . . . . . . . . . . . . . . . . . . 9.:  . . . . . . . . . . . . . . . 2
1 0 120382

SCREW,

1 1 120377 .
WASHER, REGSPTLK.393X.68X.30  ..1.m  t...._.....,  e...: . ..I... 2
NUT, 3/8-16 REGHX 2

. _ _
” ,,,.......‘.....,_.,.....,~.......................,.

12 59289
13 , 52406 ”

SECTOR, STEERING . . . . ..*................................s........
BRNG.FL  ECC.SlOIDX  .99#DX  56 ..,.....,.............:  . . . . . . ;:

14 ., 1 8 0 1 7 7.’ SCREW, 112-13X1.50 HHC .n...e....*..,.....*..................*.....
WASHER, FLAT .515X’1.36X  119 . . . . . .:. . *;. . ..i....‘...................

“‘*311100 . . .’
NUT, 112.13 REGHCTRLK . . . ..I..__......  3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 . :-.

1 7 KIT 300146 DRAGUNK
17-t ; 56291 : -. STEERING LINK

. . . . . . ..~....“i...~...~..............*........... , b . ‘:“, *x . .
Ilj ” . . . . . . . . . . . . . . . . . . . . . . . . . . . ..~...~...“.*...~~....*........,. _y * _ ,I *

_ .. ,
-.

l -. .
’

~ .I’ . - -
-1

‘-_
. . ‘,.

_-

. _
_-  ‘7 1

. -: ._ .* _ I

,
I,



LNSEMBLt DE SUSPENSION DE LA TONDWSES

REFEREES SONT

L’APPLJCAnON  D E L A  GARliNTJE..
INSERCHANGEABLES  AVEk ’ - ’_-..

LEURS OPPOSEES. .. - 325815’i

(. _ ,‘_,,. .,:f ._:... -_ . . . .

;  ” .

:. ._. .: r
: * t ...‘,_ \-.  .’ _. _,.._, .

. . ;; i .: . I..._.  .y . , .1 , ‘;A . , .1. : . _. . . * . . _ _.:_

. . . -8 :

~ _‘. .
...  _,

. . ,



’ KEY#

1

:
4

\
i (

4 7
0

* ‘ 9
10
11
12

f. ,  .53. 303027 ‘.:_.
,, 5 4 ~58326  .

‘_ ‘55 58325 :. . .- I
~_ 56 . . 98329 _.

)‘, ‘L . . 5 7
.’ : 58

9149 .

P. .
*; 4qo6  I __-

59 j. 58336
1._’ \ ‘;y. I 1.502 ._’

. 314177’ ._ .

PARW
.

DESCRIPllON‘ MY

320075853, f3RACKET.CLUTCf-l  ENGAGE LEVER I... . . . . . . . . . . . . . . . . . 1
180079 SCREW, 5/16-18X1  00 HHC . ) ,.,..,.........,..........,........  2
120393 WASHER, FLAT 344X 69X 065 ._...,._..._._._  _.,... :.. ,..... 2
1498 NUT, 5/16-18 REGHEXCTRLK 1. t. ..t . 2 .
304791 ASSY. CLUTCH LEVER
50148 BRNG. FL 50310X  6300X 50”.:

.
,.... . 1

8260 PIN, f-f&R ,091 DlAXl 66LG ................ ..t.................. . .. 1
.318341 = BRKT,  SWITCH ENGAGE ............................................ 1

35498 . SCREW, 5/16-18X 75 WAHHTAP ................................. 1
1288 BRKT, CABLE RETAIN .. . ...................... . ................ 1 . .
48306 PULLEY.POWDER  METAL ...... ( ................................ f

.z68336 ’ BOLT, .375X 375 HHSH 114-20 1 . ..............................
1502 ‘. NUT, i/4-20  REGHEXCTRLK ....................................... 1
300698.853’.  ._ BRACKET FRAME CAbLE .......................... . 1 ’

’ . _ .
................. % .i

180020 SCREW, 114-20X  75 HHC ......... ..~..................... ........... 2 _.*I, $a

1502.> ._I, NUT, 114-20  REGHEXCTRLK ............ . .,,C.. ........ i ...... . .... 2 ; +: ._ -’ ,~
i ’

‘: ASSY,CABLE/fMDE  ENGAGE ........ ...................I . . . . . . . . . .
NUT, l/4-28 HJAM ................................ i ....... .................. :

.35498 SCREW, 5116-18X 75 WAHHTAP ................................. .1 . . ’ :
57444 :*c.* “-:‘. TlE,CABLEBL&ZKNYLON562L  .:...: ................... ‘;‘.:.., 1’ .. ” ...... :“...I $
300158-853 LIFT  ASSY, LH

.. .
... .___ .............................. ..~ ..... .‘...... .,.. 1 _” .I

300169-853 . LIFT ASSY. RH . ..I . ’ ‘ .. . ,.. ,,,^ . ...,,’ ,,.,.,.’ .,......,....,.............  ‘..., ..‘.,~
180079

1 ;“,I :. ..
. * .SCREW.  5/16-18X1.00 HHC I...,...  ..: . . . . . :..:...:..i ..t............;  o ._ . _

68247 . . ; NUT, ADJUST’
,

.,.... ‘ . . . . I “.....,.“.“. a*.. ..*.....;  *....+. ..r...v:..i  . . . . .*
1 4 9 8 NUT,Y16-18RkGHEXCTRLK  . ..t........... I..... s .,.......I  I . . . ,l i .. ‘.’ ‘._ ‘:‘.“’ *
417098;  .,‘. ’ v WASHER. FLAT 531X1  06X063  ,...,.......  L . . . . . . ,.....,. :a.;..2 .

PIN, HAld ,091 DIAXtMLG  .: ..,....,........,  $ . . . ..1....1... :..‘a...  2.8260 . :
: . . :. .

58248-Rti ap : ’
57072 . .

BRACKET. REARHANG  SUSP  ..I......... :: __.,_._..._..........  ::.:
.:..,*...5  . . . . . . . .

-
BOLT. Yl6-18X .63  CARRLN ,.,.,,‘i.. . . . . . . . . . . . .

1498 NUT, Y16-18 REGHEXCTRLK “‘,,_.  ‘..... :...* ‘...... ‘:.....‘.._; . . . . 4,. .‘, q ‘.‘I

313926 ‘..~ BRACKET, HGT/ADJUSTSUPPOF?~~~~=
180077 .&REW,‘6116-18X  -75  HHC . . . . . .._..

I,.. ,.,,;,s?i;;-~::.,“.,.,~.“.,

301503 .’
1 2 0 6 1 3 ;  ,T;

. 1498 ” ’ I

,’ * : :- ._ j. .‘, “.I
. . . . . . . ‘ .“... :f ‘.,.......  -.-:.-.

N U T ,  Y16_18REGHEXCTRLK.,.:..‘::  .. .  _ .., 4- I”* ._’ Ic;’. &I . ..d...\.. b..‘.,,,..:...*. ’
’ 18OOii  ‘. .,.

1498 .
SCRtiW, 5/46-18X .75 HHC . ..J __ &._; _.....  ::_;-;$  . . . . . ;o...:;‘..
NUT. 316-18  REGHEXCfRLK .: -:.,. .I .,+,.. <,.* . . . . n.,...i*:...ii, .+ ‘I ’

301238 Qu~&A~u~,HEIGHI  ADmsT . . . . :_ ,_.._ ::.:.,._i...i .,_........  :.;t _,
- 180077 S C R E W ,  5/16-18X  .75 MHC ,~.._~..:..;..r~.~,~-~~~~~.~~~,~~.~~.~.~.-~-  y. . .,

1498 ,- NUT, 5/16-18  REGHEXCTRLK . . . ..- ._.__._..  :..:..:.i.. . . . . < ..a....  2. II ” ‘, *- .
HANDLE,LIFT  SHORT . .
.BQLT.  500X 270 HHSH 5/t&38;:.:...  ._,. 2 . . . . . . . . . . . . . . . . . . . . . . . 1

..‘.  *...* . . . . . . <,.* ..,... i.: ..,,.....,.+  *..: ..>... ’ I
’ -.

WASHER, FLAT .506X .75x.b24  ..“. .i,,.:..,:,;:.:...... ,.I. “:.; _, . .
NUT. Y16-18  HWDFLGTRLK...:..;;..:.

,
I. . . . . ..x..  . . . . . . . . . . . . . . . . . . . . . ’ I, I

322292-853  ’ -,
300171

zy$: ‘_

3ot239’  * _‘/-
#300171  .
44108 ,.
94%_.-  ’

. . 1 3 8 4 7 9
35207 “.‘

PA!+%, SQUARE . . ..I. _ ._.....,_........_  ii..: _________..  _<_:._.+++  . . . . 1 -
BOLT, 500X-.27OHHSf&16-18  _.._...  ,.t...:_...,  . . . . . . .._.... ;..I’ _ . n :
NUT.#16-18  HWDFLCTRM  .._.._.:  .._._  i . . . . . +...: .I...... I.:,.. 1. .”
POINTER,-H_@GHT  ADJ .,....t....... _ ,,__., . . . . . . . . . . . >~.‘._ ,.,,......, 1’ ’

“;; .,- 11 ,: .
“- _. ~

WASHER, EXLK-  195X 41X03  ..;.:..: ________....._._..._.  :.:... t ‘-
SCREW.#%32X38HHWATAP  :_.. _ . , .,_.___,_._>_._  1.. t

’ :

ROD,ACTUATOR-SHORT  .,._...._...: ._..._._....__..____.......~  ___. 1
-_ _ I’ ‘: * ___.

*- ; .;.
~

SPRUNG,  WEIGHT  A D J U S T  .__ _,, . . ., ,,.. , ._,. ..: .__.*_  I .- I~ .‘*_ :-.‘ :..
.

KNOB, HEIGHT ADJ PUSH  BUTTON ._,__.  t: ._ .:.:I. 1 - .=.. 1 : ” _,: :.
GRIP, .750 00 W/ H O L E  BLACK ..__.____.  .__.: __._  _I 1

300310
”X3’; 300311’

64 120375.* I ‘65 .* 4 8 3 0 6
66 . 300317.

”.i 67 8260 ,.
’ .-: 68, .I, 9405

_’ 120372.
‘:*.___ .i_ .,.

67:
39522

-‘ .I, 71 _.: 121222
. 72 300335

. ._.. . .- ._ 73 300340
. P4* 55514

,..: . . . 1. 1
,

BkKT,CABLE  RETAIN .._....._  _ .___.  . r’-. . ; ‘ -1”
”

PULLEY,f’OWDER  METAL _. .._,......,.,.,.  . . . . . .__ ~ _....i. ;: ; : . : I ‘. 7 . ’
BCiL:  375X 375 HHSH l/&26 . . . . . .
NUT, 114-x)  REGHEXCTRLK ___.._.,  . . .._.  .,...,.._..  -. 1.: :: . . . . . 1 _

* ,_ ’ *‘:.; y’ ._

t$ABLE.  LIFT 22 92 F-5 20X8-8 :. ._
.:., -s; : . ; :

‘. . 1
elN,CLE\cls,  3lODlA+.475LG  ____._____  :. . .._. I : I‘::.< !‘ _ . *- .; . . __ q ,* ’

. . ‘.’
‘- .RING.  R E T E  .31X25TRUX5133-31  _.. . . ..t. 1 . ’1 ,.

. . NUT. l/4-20 REGHEX _,....._,  . ..__._.._.__..__.__  T.... ._.___._.........  t _‘* :.
.  .  PtiLi_EY,POWDERMETAL.,:.  t.,..,.,.__,.,,___..  :-. :; *; _. .‘*. . ._I,_  *
_ PIN,  CLEVfS  375DIA X 81 LG .  .  ...j _,.__._

PfN, HAIR.091 DlAXl.66LG  .,.....,,, :,..::  _... -ii- ____.__  _*.., _. 1 -
_-. I_I

. - ._- ‘.
CLEVIS, L-iFT  CABLE . . . . . . . . . . . . . . .._............. _____...,.............  1 ,’ .

. NUT, l-/4-MREGSQ _......__.._.______..........~  . . . . . . . . .: ._., ..:. 1. - ’ _I. . . :‘.-y: _

‘-’ PIN, CLEVIS  ,312 X .812  ,......,._..._.................,........,.......  1 _ .
PIN. GOITER  ,090  DIAX  .75LG  . . . ..I.. . . . . . . ..r......... . . . . . :;‘,. :_ .:; i : ‘.> I’
LIFT COVER...... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..~......~........

: + SCREW, #lb X .75 HHPfAST  ._,____.,_._.......:  . . . . . . . ..n....... .3. :’ -. : : ,: .-‘_
: I

KNOB, ROUNC?  1.50 DIA . . . . . . . . . . . . . . . .._............................- t:.:‘ ‘.. -
-~>  :



Tit ANSMSSION
t

_-.

-.

.’
,:-. .I - /

-
..a

: .’
.>I., ,. . __

-.; . .
.r

‘. . . . ’ : . ’ , . :’ - 1_I.“_  . .’
._. __’-* I ., _’  ..

-. ‘* -. __

; - -1’
, . . L ’ : .~

t. . ., * - I-
I. ..

- .; . ._ :

‘_. *. ..  . . / .i’., *
- :. : _‘_ .> 1 TCWES LES Pit&S i&i + _ : ;; :

JTlLlSd DiS P&ES D’ORtGINE.tiUff  iONS&/~R” . .’ .
REFEREES SON1 , _

_‘APPL-ICATION  D E  L A  GARANTIE;  , : ._ 1’ :
INTkRCHANGEABLES  AVEC :’ _’ ‘*. : .’

_LEURS  O P P O S E E S .  _ 326mc
_-

. .
I

. . : I ‘to * L I .* .:. . I .
! : j .I,

_, 1 _ _ y :
I

.

2 ,,

. .

. . . I,,‘,



*_
KEYt

8 \ :
3
4
5

15
* / 16.

PART#

14
302745
50795
22053
314120
l&9091
120.393  1
1498
3 2 5 2 0 2 ’
50947

1iz?z
120393 *

.14Q6  .’
16Mm ”

.138538.  .
1498 *,

:. 330462
, I ,’

., “_.g
.: 310347-853  ’

‘__ . . .’

.; . . . 21 ‘.
180077 _- .

996416  ,:

,j . *- -.‘;; ” ;;z47_853  *
L.

;< ;.,_‘,*~~ ; * ,*. I\ __.. (9 *_‘_” 24 1. .-, 57259
. , _*, .25 QQ6416  -

DESCRIP’llON ON

TRANSAXLE 940-007  2WS,LF,SF . . I 1
PULLEY, 6 6 00 V4L T/A ,,........_. ..__I_:  .._  :..:: __.............. 1
KEY, HI-PRO 606 .75DIAX 187WD .t . . . . . . . . . ‘. ,s.,* 1
RING, RETEX 56X 035TRU5100-6? . . . . . 1
BELT, V 4L 67 25 4WS LF _..____  _. _. . . . . . 1
SCREW, Sll&l6X2.sO  HHC ,,l.~l.l,l~.~l,l.,l,.,,.~.,.,,.,..........4
WASHER, FLAT 344X -69X.065 ____._____.___  __.._...__.  ._ : 8
NUT, Y16-18  REGHEXCTRLK ,...,, .,.,,.,,., ,,,.,...t,......... 4
BFiACKET,STABILIi!ER _.........:  . . . . : . . . . . . . . ..________._.........  \..
SCREW, 3&16X1.25  WAHHTAP .,. ,,., .,....,,,....,..: . . . . . *:
SCREW. 5/16-18X2 00 HHC  ,.,,. . . . . . . . . . . ._,...._......  ..,......  2
SCREW: 5/l&16X1.00  HHC .___.__..._,._  ._,.., ..,. . . ..I. 1. 1,s.. 1
WASHER. FLAT .344X 69X 065 _. . . ..___ ____.___  2 -

:. ~ 3 0  :, 309636
..31.~....*  310265 : . ’

137165 :

NUT, 5116-18  REGHEXCTRLK ....................... , ............. 2 . . . .
SCREW, 5/16-16X .75 HHC .............. . 8.. 1 .................... .......
WASHER, REGINTLK  320X 61X 03 . .._...>.. 1....................
NUT, 5’16-18 REGHEXCTRLK ,’... . .................. ........ ....... 1
LEVER.SHIFT-LWR  PQ40  LF ........ . .................................. 1 ; . . z’
CLIP- SHIFT LEVER ,625 ROD ................................... :.I 1
SCREW. 5/16-18X  .75HHC .- t: .............. 1-u . . *....... ... . ..... I.. ......
WASHER, FLAT .391X1.00X.125  ..,. ..... . ’
NUT, 316-18  REGHEXCTRLK

..... ............... i... f
...........T ... ..(..... ........ /*. ......

CLIP- SHIFT LEVER ,625 ROD ,.f” ....;+. ............ :i.. ..... .;. ;.;y; *

GUIDE, B.ELf S/16-1FjTHD 1 . :... .*n_*  l...*“,..,.:i....r........L;
WASHER, FLAT .391Xl.o6h5 . ...............

.
.....

NUT, Y16-18  REGHEXCTRLK .,r ,.’
:....:..:~

.. .I. d .“. ..... ;.: .... ,.:

......
..f .‘_ ..:.. . . . . . . .

.
BAKT,  PIVOT St-t LEV ............
SCREW. 114-20X  .75  HHC”..,

..~......“‘...1”.““‘...................~ ...
. . . . . . .

NUT, l/4-20  REGHEXCYRLK” ............ ..*...r....~~.~....*...~ ....
LEVER, SHIFT UPPER SOF 112.lf3’..... ..................... 1.,.. 1 : :
SPRING, TORS. .56X QSX.ti .,....;...I....;.....~.~..~~.~..,..~.‘-1 __:*:
PIN, COTTER ,125 DlAXl.bbLG  .,,e,,,:............. <. .......... 1 .. :
NUT, l/2-13 HEXJAM ij. . . . . . . .,: ...... ;;.A ...... :::. ... ..> 1I
HANDLE l/2-13  MMPEP BtACK ,,,,,,,  .R.....l.....~..., ......... 1 ,’
LINK TIEROD SHIFT p9dO.5  &fiSPD,  .i’: ‘...I........ .......... I : .I I
SCREW, 31816X1.25Ht-K.i ...... r.. ............ ..t..... ... ?, . ...!. ... 1 .  ‘// I
NUT, 38-16 REGHXCTRLK.. . . ........ . <. ........ .I .............. ......
BRKT. SHIFTGSP  LF FEND . ..r.:~..:.:...:.,.~:  .,., v.;. ._ ...... . . ..! ... i) ‘:

._  ‘_.,
,.:

1 j 26 ,. .* 1498 ‘.: 1
-.‘.*. 1: “” ,. i,

a* 27 y 3,mc.&  I ”

.z I
;_ 1 _. /.

.,p8 L.i. :;220,
‘*. 29 ‘.i .

SCREW, 3&16X1.25  HHC 11.1:  .,,,._,..:.  . . . . . . . .‘...,..,,...: . . . . . . . I , .
WASHER, FLAT .406X 8FXt@.r  ..I_.. ;...:  ____:  _.._...: . . . . . . . . 2 I ,
NUT, 318-16  REGHXCTRLK .,“.<“‘~““” . . . . I .*.. 1,.......  . . . . ..I..

4 2 57157  * -.- ). . WA$HER,.76OX  250 SP-TRANSAXLE  .:.:.:....‘i:...-  .I..,.  ..__  : ” *‘. ‘s
_:_: .’ * < 56255  2 “: : ,, SCREW. 17428X .75 NYLHHC  __.__..z_.....  :.;, . . . . . . . . . . . . .,... ,., 1 .: .:

1. 31 1257-&$.:,:,;‘. ‘: SRACKET,COVER  F-5 FNDJ?  StnFT ..a . . . . . I .I..-:......,...,.  1
.., ;I, .‘r. .tG .‘.

._
“.a1209 : , COVER PlJjST1.C  L$ P93O/F4360-6  ..;... .._,..*:“.  L . . . . . . . . . . ..a 1

_ , ;‘-i, * Z,:* , . ,, ;.

‘,3113311 f *.- ‘.SCREW, J/P-l 5X.44/.53 HtLOHHWA. ,a..\ ..,,_: . . . . . . . ;.,i..; . . . . 2
_ _ ; ; 1 ( ; , il ,,: ,,

.‘ 1341  ,I., *:c.
.-311331.~;~  ,’

CLAMP,  SPRG 1 17’ID ,_ .___.___ _ _______/__  ::.;. ._.. ,_.._ .._....  i-2 ‘*. -a

,:
SCREW,l/4-t5%$&53  ~ti~OHHW&.:.‘,:..y:  . ..t. e........; 2:

., ?; O., :‘:“-,
:



TRANSMISSION

: .
.H

.. .

‘ .

<.



KEb

:‘:
62

::
65

68
69

.’ .70
71

Sf

‘, ’

.’

321514
304016
1498
325942
319675
57647

EZO
48160
320381.853
329989
45602
1496
39659
3 5 3 7 4
45892 i
1499
57204 ’

‘.326131
1498
325910 ‘.:
330505 :
67166 F ’ i

24167 ‘1
57165

.57164  ~1,’ I ,
301665

. 52928 ..,,” ‘..

DESCRIPI”IDN OTY

SPRING. DRAG LtNK BIAS .... ... 1:................... ........... I: 1’
GUIDE. BELT R H. ............... .......... a ............................... 1
NUT, 5/16-  18 REGHEXCmLK .................................... 1
PEDAL ASSY ,BRAKE/CLUTCH  LF . . . . . . . . . . . ........... 1
PIN, CLEVIS  .5000X4  53LG ...... ..a....-. ............................ 1
SPRING, BRAKE PEDAL

*
...... . a ............... ...*...* ..l.....

WASHER, FLAT .604X  ,75X  059............................ :.;. ............ i
PIN. HAIR 091~DIAXl  62LG ,......,.:.a ..I............................ e
PAD, CLUTCH BRAKE W/PRINTING ............................. 1
ARM,IDLER  TRACTION.SOG LF ........................ .:.> .:. ... 1
BOLT, 625X ,135  HHSH 5116-18 ~.,, .‘..........................~. 1
WASHER, FLAT .333X 87X 119.:. ............ ......... i...>.,:..: 1 -
NUT, 516-18  REGHEXCTfiLK . . . . . . . . .........( ......................
RETAINER.BELT ........................................................... :
PULLEY, IDLER V4c 3 06X 62 ..................... .;......... l...:. 1
BOLT, 3/8-16X1  50 CARRSN.. ........ ............................... 1
NUT. 3/8-16 REGHXCTRLK.. .. I ....................... . ............. 1

. .

Rod, C L U T C H  392’..... 1.’ :I . . . . .w....  ..* . . . . I . . . . . *t....*.*.......**,.
BOLT, 495X 31 HHSHY~618  .._._._..  .l.: __...___.................:
NUT, Y16-18 REGHEXCTRLK  . . .,.........,......  i . ...‘. _.*.. * ..,..* 1
SPRING. BRAKE 31 12 P940  LF ..,__ . ,, . . . . .;. 1 ‘, . I
SPRING, CLUTCH 113X  750X8  75 . . ; .,.......  .: .._. _ y,.. *..
TIRE 6 RIM,2OX8  00-8 WHITE ,.. ,,,..: ,,..I. I..... :‘...,..._  2’ : :‘4 ‘..;’ ”
VALVE STEM

”
.

RIM. WHEEL : *: .(
TIRE, 20X8-8 ,’ ’ 1

I_ i I_:

SPACER, SLEV .?tiXt 25X ,5OPL...:  _...____....  :.;...:’ :...2
’ ‘. :.*

KEY, SQUARE .187SQX2  25LG  . . . ..s.. . . . . . . ..I. :...: ._._:  . . . .._.. 2 .
WASHER, FLAT .755X1.31X075  _...__,,._  >_..:..<..  . . . . . . . . . 4

‘,. . ..<r.:, I”

WASHER. FIAT .755X1  53X 07 . . . . . . :..‘a..
:.

. . ,” ..,.,..............  2 I, .)“‘. -‘f:‘r_I :‘
RI&, RE.i-EX .5?Xd5TRu5133-75  . .._..__.___~  .._______.__.._...  2
HUB CAP, 1 50010 X 7/8LG -

I.’ ,,‘,.:‘_ ‘. “, ‘:r-r‘,.
.,I . . . . . . ..__.;.._  . . 2 ’ ..*. _ .I.



1
. .

&IL& D&Pl~CES  D’OF&E  POUR CONSERVER
,L’APPUCATlON  DE LA GARANTIE.

REFEREES SONT
t ,

I, ,_ ‘.
CHANGEABLES  AVEC’ ;. ~ ’ ’ ‘ :’ ‘,

,, - LEWIS  DPPOSEES. ‘SWi871



1

:

1 *

KEY # PART t

12-12 5Hpi  Bs tC OVAL rSiE ENGINE’MANUAL) iENGINE
50947
138409
305367 :’
46708
54767 ~ _

E% /
120363.
433146
314989
49050
5 0 1 1 8
47345
46704 :

. . - SCREW, 318-16X1  25 WhiTAPBLKP .... . . . . . . . . . . ........ 4 1
W A S H E R , EX K 384X 69X 04

b
.................................... 1

MUFFLER-LOT NE NELSON.. .................................... 1

SCREW., 5/16-i8XS 50 HHC . . . . . . . . . . . . . . . . . . . i . . . . i.:...r <..I.... a..2
. PULLEY.ENG  3 OD X 4 OLG X SbD . . . . ,: . . . . . . ~ . . . . . . . :...:.. 1 6

WASHER, REGSPTLK 459X 78X 12 ,,.....,,..,..  t ..s,..r... ‘... 1
SCREW. 7/16-20X4  25 HHC BLK PH :..; . .._I __ .w,. a.: ._I...._  11 ; :

CLEAR I...... :..: . . . . ..A .- ..+. :.,;..:;;..I
,:

TANK, FUEL 1 GAL :_ > ’
SCREW, 1/4-10X 75PHF’NTAP ’,.....,.....*..........h..i..~....~..,.
TUBING. 25X 50X BULK GiaDLlNE  . . . . . . ,.I....... :: . . ...!.... ).. .:3 M:‘:

. CLAMP, FUEL LINE -2
:

.:.
;. .16.” :: ; . . . 57444 , r

. . ..‘. 17 ‘.
. . “- 3 2 1 2 7 3

.;. : 18 : 320553 *’
,. -. i., ,*.,.* : .: 1 9 2 7 1 1 6 6

,a .“ .‘_ 50607
T .: jl __

7 - *.:. : ‘*
E 3 2 5 5 4 7

. . z.

GASKET, MUFFLER _..,.......
SHIELD. HEAT.FOR  ROUND MUFFLER  “.a.........,.......  . ..!

‘““““““““““‘““““‘:“““““...

CAP, GAS 1 _1/2_7 THu&K  ..,..I”.~::;~:l”:l:::li:TI;::::.:1:-:”~:,  ( .I*:; :
TIE, CABLE BLACK  NYLON 6.6iK .;,.-.:;:.~..::.;.:.;,:..~..t
CONTROB,THROTTLE  12-12 5HP  I

. ‘:.
. ...* ,.;...i.,.>:.:.‘: . . . . . . . . . .

S C R E W ,  lO-24X.63PHPNMACRSs  ’ “’
I-:: !

,._.,.... ,......,..~.....~;..
NUT, x10-24 HEXKEPS 1 ,...... tl.......... ,.: ,,.,.*... _.,,.: . . . . . . . . . . t..

; \I :
-,

KNOB, ROUND TH=lTt~  . ..s.... ‘;” . . . . n . .._...(....... :i;..? . . . .
OIL DRAIN VALVE ASSEMBLY

*_;.*.*.,.*.,.” ..............,.7  ,........ f.. . .__.  L
,.,, _;- ,’ -_ 1.7

*

;



. .

s,. *‘__ . _ *

; *, . r
.’  I

>
t~WsE.Ztis  PiWE3  0’~~~  POUR CONSERh
L’APPLICATION  DE LA GARANTlE.

R E F E R E E S  S O N T  ‘:
_ iNTERCHANGEABLES  AVEC.- ‘. ,. .’ ; ‘I) ’

LEWIS  OPPOSEES. . - ~. 33ttmi



KEW PARW

1 3 2 5 1 0 3  -

DESCRlPl’l~ mY

UY  DECK KIT ................................................................. 1
TOE GUARD . MULCHfR . . . . . . . . . . . . . .
SCREW, 5/16-18X  .75 HHC

. ; ,
............................................

NUT, Y16-18 REGHEXCTRLK ..... ................................ 1 .
SCREW, 5/16-18X .75 HHC ........................................... 1
NUT, Y16-18 REGHEXCTRLK ...... ............ . .................. .2
BRACKET CHUTE MOUNT BLACK .._ .......................... 1
WASHER, FLAT .344X .69X.065 ...................................
LEVER ASSY (SHORT

i i
................ ..1.......~............‘.........

f

SCREW, 5/16-18X  .75 HC
.................................................................................NUT. Yl&18 REGHEXCTRLK

.

LIFT BRKT. REAR RH BLK 853 ..................................... 1

1498
16cxm
1498
317017
120393
322320-853
S80077
1498
313929
180077
1498
310667
1 0 0 0 7 7
1490
326593-853

NUT. Yl6-18 REGHEXCTRLK . . . . ,,,,.,........,./................
BRACKET,DECK  LIFTREAR  LHELK  . . . 1. . ..*......;........,.....
SCREW, 5/16-18X .75 HHC .,...,.......,iC..............~..,*...*...: .
NU.T,  Y16-18  REGHEXCTRLK ,,,,,.,.,...,,,,,.................,  u.2
BRACE  IDLER SUPPORT 40’.43’  .,..,..__,....,,,,,,,,,.,,,,.....  1 .
SCREW, 1/4-20X1 25 HHWATAP .~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . :. 1

I

SCREW, 5/16-18X .75 HHC . . . . ..__.t_................................  2
WASHER, FI;At .344X .69x 066 ,I..; .,..___._~...~........,....... 2
NUT, Y16-18 HWDFlqrRLK  . . .._...........,..,.,,......~  . . . . . . . . . ...?

: ’ _
* .

i&231
1 8 0 0 7 7
120393 ‘. ,,
44108 t _,

r ‘23 320576-853 . -
23-1 ‘\’ 322116353  ”

IDLER ARM ASSEMBLY ,..,,.,..........,............ s . . . . . . . . . . . >..... 1 , .> ,
\ARM  IDLER 40/43’DECK . .._.......  . . . . . . . . .._.......................  1 ‘, .;

23-2 4 1 6 0 1 : :, ‘;’ ., RIVET,  OVSET  187DIAX 5OLG ST .:... . .._..., ., . . . . . . . . . . . . . 2 . ’ (1.3 , _, .~~ ; ‘1
. . 23-3 .I ; 306973 ‘* ‘. BRAKE PAD-HARD - 232AF . . . . . ..a... / s.,,,...: . . . . . . . . . . ..,.,....  1 3

f ‘. BOLT, .500X2.15  HHSH _...___._................. 6..
I, , I.,

_. 24

:z ’

304420  ..‘ . ,J”
I_

. . . . . . . . . . . . . . . . . . . I
-9g6-307. -* - WASHER. FUT .391X1.00X  209 . . . . . . . . . . . . . . . . . . . .._...........~. : ‘, .’ :I.‘ I_ -_*:

996416:‘,  II . : WASHER. FLAT  .39 lXlcKIX125..  .” ” -2 _ I . I ~:: “...,,....“‘,...“.~.~.....
..27 ‘, “: 326249-853  . ’ BRACKET, EXTENSIONIDLER  ___.._._.....  :..,..;  ,..e,.......  :...l - “. f v

Y . . . . . . . .._......... _ . . . . . . . . . . . . . . .._..... L- 28.;  c 1 8 0 0 7 7  ,  ,,~:‘,, ;-- : Sii~EyWi,&I;%&x~T;L~ .
* . .< __

,., ,,. I’.,

’ ; $ _, I. 1498 I_
A. . . A ~ . _.d.

~ .3218a  ,-. :**‘I BLAbE  BRAKE As!
. . . . .._  ‘ .,........ .&...:  . . . . . . _ . . . . . if .“..

c f$; ‘1 ‘.. 1 3 6 6 2 4 ”
f, - 304119-853  I, ‘; : EIIAKC &&I

__.___  _. ~_. jY. ..,__...__.  _ . . . . ..S.. :~..,:..,:.,~.:..,.~,.:  . ...,... 1 ‘I- ’ ’ , ‘. ‘. :. ‘1
RIVET. TRSET .185DlAX  .alLG ST...: __._.__...’  . . . . . . . . :,.: ,.I. 2 . 1,’ s ,.

t . . .
.‘ 30-3 _. 356973 :

_.

31 lRM77:

BRAKE PAD  ~.~..&,:‘~.miF’:~:”  ..**.: ..+.... “: .,....._..; . . . . *... ,

5/1&18X .75HHC
* .,,.....  * . . . . . . . . . . _ ,...  r.*...*...,...

:

.SCRFW ._ _____.  ;.:.c...:: ._..: ,..,. 4.“:  . . . . . . w-1

._

,.~ ..*,.. ._:..: . . . . . . . . .,f’.  d...‘&
, I . ,i-.. I :

* ,
-_.._ __*_  ._ .- .~

WASHER, FLAT .344X .6sdbii
NUT Y1618 REGHEXCTRLK _.. ;‘..* ,..,........  d. .,..., j.... _.‘...1. . f ’ L

“*.-
. “r

’ Rod BRAKE 40. DECK _.,I.._...  :...:...,..:  .__. ?..;..i . . . . . .! .,.... 1’ ‘._. . . i ’ I
- NtiT;fi4-20 REGHEXCTt?i_K’.::.;:~..,...‘.=r,.,,;..,.:s:...::~,  ;= ? ; ._ :

SPRING .071  X 762 X 4.37 .._ ..,_....__.  -r . . . . . . . . . . .+:...;..i.=l:
- : 1. ’ ” , .?‘ : ,:‘.*-s i,.r-r .’ ‘I :__.-&  ~_ _; .._.  ,, %iA7d&$.

.I _ N U T ,  Yl&lB.REGHEXCTRUC*-  _.‘I
QUILL ASSY. 36/%‘4Q’43

~.~~,_$..~,.,~”  . . .._. !.:_ . . . . . . ..~‘“.#” 2 1 - * . .:!. . . . . ~..,“,..“...~;~;.,~.:.--;r:._.:._*.;  *...  _ ~, _ . ’
IAt-  I BAUlJLt  d0’ ” . . . *-, .e. . . . . . i..:;  ..l.. .: . . . . . . . ._;.%...‘.~~.a...rr.~.* 1 .

, y s. _+ _.: 1 ‘:; 7:’ ..,.,  38-2 ‘49562  )i BRNG. BALL 6~&4&(SEALS)-C3  ..;... _. .’ ’ 3’ mi “._ . . . . . a...*..,”  . . . . s ..I, ’ = .’ e ,i----  I

50616 - ._ ousr  SHIELD . . . ..__....... . . . . . . . . . . . :.: ,.... _L,.:I:~~_i:._.._.~..~ f
55947:  ~ i
.4g562  _ 9.: .Ij . “~

‘,,QUILL  CASTINGI
I BRNG, BALL 6203

50818  ‘. 1 SPACER,  ___ _

-SPACER SLEV .67:‘~,;~‘PULLEy~sY
..i...: . . . . . i .,...... *... . . . . . . . . . . . ..a...-.........“........... 3

i

-.--.--  I

_---

!iKux 1.._-.._ WASHER.. SPEClAi  CIUtL._..;  . . . . . r,;...:,,.t:  .._..,. ;...:,.,...  1
1282 :Nl

__.._._,  - __
. :

39 -~ e&49*  ,. ‘. _’
IT, 711620 WDFLLK...:.:  . . . . . . . . :.i: . . . .._.. _....: ..r.,. _...  . . . . . +.f. ;,. ‘1

SREVf. 5/1&18X .75_WAHl=fIAY.:  . . . . . . . . __..,....:....,.........
40..,’ , ‘3cm45  ..1. , I\ SCREW- 5/16-18X1.38  WAHHTAP . . . . ..I.. h..:..;  . . . . . . ..,.. s., 5
41 -. *.allt MO’ -- ‘*.m=a IW99_ p$i&$T,40LFFRONTDECK  ..:.::.._ ._:..._;  I__. .I .__._..  :....;I I *- I

:~~I30077 *: SCREW. 5/16-18X,75  HHC ._......  I . . . . . . . . ..._/ _ .__I..._...._.......  4 .._ ; . ‘.“:. ‘I ’ ;
m-my I 1 ~‘LA  I t-dUNTlNG  . . . . . . . . . :.,......z  . . . . . . . . . . . . . >..+: . . . . ;.~ .,......  1 _,

rg. _,;, ..&$. _. . .’ NUT, YlBl8 REGHEXCTRLk  _ ___.__.i  _... . .._.. e . . . . . . ..1.........14 , ; a2
._ _. _ : -

~. 46 , _ .68247::‘.  : :
BRACKET,LiNK  DECK FRONT...~.....+  ._:_____:  . . . .._. I: ._... .1
:NUT, ADJUST ,........,...,........ . 2 ’

. ..,
\I _ ? ,__

1 _,, ‘
..f “““.,....  _ ._____._.........,.......~

’ A7 , ;’ lRm*fs-  . SCREW. 5/16-78X1.00  HHC  ,_ ..,._: ._.,_...:  .,.. . . . . . . . _ ..,..I .,.... 2 ‘, :” ”; I .:.;. . . . . .___._, L e 1
I r ^ ‘.’ ;;_ I ‘q 1dQA  ’ ‘. .. _ . NllT FillfLldREGH’-n-‘~”  - rc

*71,x

317041‘ .
180077  _. ;“~

1’498 . . :. I
322464*&53.

itAblmLns . . ...> . . . . . . . . . ,.........  j .__. ..+. f .: . . ,: is
_I * I * . . . *I* _;’ )’ .‘;.-_., _ .- ._ ..--

BRIcf,  GAGE WHEEL  tn UIA~K .._,._.,...,............,....... I
SCREW,  5/16-18x .75 HHC : .,......,...........~.....  i.... I............ 3
NUT Y1&t8 REGHEXCTRLK  ._..  :.I . . . . . .t,,. .1..,..: . 3,
BF&KET_GAGE  WHFEL  R H FRNT ___.____.........  i.. :. 1 ’

.. BRACKET.STA@I
sCREW;5/16-18) ( .75 HHC
‘-SCREW, Y16-18) (1-SC31 .~_

. . NUT. Y16-18 RE( MxCTRLK .I .___.....,...,...,...,....._.._  :....  1 .

.
.’ ,

I

... ---7

,LlZER ....
....

‘Y ..:..;..................... . ”...... .I..: . ..l * :.‘“::‘~’
......... . ................. *.: ............... 1 .‘.* ,-. . .

HHC’FT.. ..... _: ........‘..._;  .I. .... 2........ 1 : .: -*_ :- ”
.,’ ,

_’  . _

-.
.1

.

:;
.’ _.

_. _.  ..I

L. -.I.-  ._..;  - ,.,I- 57. ‘-.. ?’ 3ogwo : 1 *% Bl_A&,  20.32 bttCi)-LIFT  853 . . ..I. ;.__.:::  .I ’..,.....; . . . . . . . . . 4 . . . . . . 2.. ; ; -.
.,:’ ” :” :; :. ‘1 :.

: -* ” ‘.e -._” . f 1 c* i .“‘r.. 58 ...’ 2483 -.
59 /*, 39573’:. - :

WAsHER..391DXl.25DX.O7  BELLVIL  .:..: _... :.:.:  . . . . . . . . . . . . 6
._ SCREW, 3/8-24X1.00  NYLHHC  _ - 2 ,:>

‘, .
,I. . . . _. .: \ .: - ..“)““‘I.‘.... b . . . . . . * ,.,,.,.,  %%.
f . . . ..:.. : *

‘( ., .:
\ 60.“. ‘45171.  _:_ ‘, :.

.-. . il ~ ’
,NlJT!  m.16 HWOfLWHIz-LOCK_:,  ,..,..i_ ~ _....... . . . ..f......  1.-

1 .,‘” ;. _. ’ “;;’
._

\ _ .,7‘ ._I .‘:; : . ., : , ., : 1. _. ‘1 ’1,’ .’ +‘! ._:. .- i :. -. 7’ _; _-,, .
:- .:_<.. ‘,. -‘; ” I :.; d_ _ ;. .~ ,_;

* ._“- _, _. : . -_ -.-. .I _: i ’ ,, _. ., 1 .-.., .-, . ; .’ .,.



CAIlVR DE TONbtUS;L

.,_.  :-

.- : .-,_ . .
; _’ .

‘. , _I _ , , - ,. .’

\ -,  .’
.i .:.

f_
.

.- _

*  I T0lJTES  LliS P&ES iOH _ : * 9 *” ,

UWSEZ DES Pi&ES rioFnaN~  P&4 COtbERVE~  .
REFEREESSONT

L’APPUCATION  D E  L A  GARANTIE. _ , - INTERCHANGEABLESAVEC  ’
1 4 LEWIS OPPOSEES. 33114s  %



KEY# PAtW

: ii%?
3. 8260

. 4 * 53325
6 25210

;6 , 1346
?

x ’
310326 ‘.
996307

9 120382 *
* 10 120377

::
13 328257
14 180075 ’ .. ^,
15 *. 120393
16 .n 1496

. 17. 42348
I

:i :
“?

,. 3026n  23763 .‘_I

ASM 4O’DECK FOR AIR’hSlST
. . . . . .
..... . .... ..I.................,

....................
...

ROD, DECK HITCH t-PL ..‘........, ,:.;.,, ,: . ..:
PIN. HAIR 091 DlAXlMLG ...... . ...................... .............. 1
BOLT. 318-16X2  00 CARRSN .......... ..I......) ..... .:....., ....... 1 ‘.’
WASHER, FLAT .386X1 25X 09tiT ........................ *. ...... 1 -,‘
RETAINER. BELT ..................... ..~....... ...................... 1 ._

J’ULLEY, IDLER 8FF 4 00 WIOE FL 0.. ...... s.. .. .x ..... :: t
WASHER, FLAT 00X 209 : ..: 1 ......... .............. t .......
WASHER, REGSPT 393X 68X tb ..:. . ..I -..... . ..ea.. ....... . 1 _ _ ._
NUT, 3’8.16 .............................................. I ..... :1 -.‘1 SPRlNG,TENSION  7.52LG+17LWlN ............................. 1 . . . .
BELT, V 5L 81 00 DECK 40 LF ..................... . _ ......... 1 ^
GUARD, BELT LH PLASTIC ....... . ..... “......_ ............... _....I. ; .’
.SCREW.  5116-18X  63 HHC ; ..;. .......................... .: ..... .3

. WASHER, FLAT .344X 69X 066 ..... :\. ......... i.. .............. 3

. . . NUT, Y16-18RECiHEXCTRLK .”... . ...... . ....................... 3 ‘a ’ : . . ,
GRIP-LEVER GRASS  COLLECTOR. ........ ..a................ 1 _L
GAUGE WHEELEURO  O#DXt 38wD..

.:.>  :_
. . .............. 2 .T’ x
. . . . BOLT. .500X1 390 HHSH w-16 ......................... . ........ 2 . . . .
:‘, NUT.&-16REGHXCTRLK  ._..I... a ,: I.,_. :.: . . .._ .: ._... :,...‘..I.. 2 , . : , ’ -
.I ‘CHUTE DEFLECTOR 40’.42?43’  I_’ . . . . . . . . . .,. 1 ,~ .‘ :-’ ;’

.
‘ s ” :22 “.314975  .‘,: . ,

. - 23 .’ ,@4424  t :‘. :
SPRIN~.TORSlON  CHUTE DEFLECTOR ..:...,..., ,I.._.... 1 *,+

’ ROD,PIVUT  DECK 3fZDX725 _,... .I._..: _.......:  . .._..I. I ._a:
, *. . . I4 ’ :’ 1 !f: 3.535 .Q,<,> 2,:. _ NUT. PUSH;oN CAP 312 00 ._.+:.:;:.el .___._  :.......:  ._.___  ,.. 1 -r-_* “ * .a. ‘:_ _ ’



FAISCRAU  EUCTRIQUE ‘\ ’ I

. ,’

.: , . . .. s’r_’  , .‘, ,_ REF./: .
, . : . . . .

. . .‘. .

.- .a I: :-  \
, ’ ..:

. . ; . I-  . _,  _

. . .

.; . . . )‘_ .-. \
. 1 -._. ‘h

I . * . *_, * _ *  ._ . . ‘L. ,.: _:

. . ._
1 . _ .’ ay

_-
‘. .

yyjf.,,

:
_.I* : . . I_

-.-.
+ ‘_. .: 8, -‘I_: Kp-i+o%‘,

; ., .
/ r _,.. . I’. _

.._  .L

. . .

.1 - _. - ;~ .-...  ,e

._.  ,
_i .-‘,- .,i

: _.
:

I .’ . ,

.I I 1.
_ %,

. . f’.  I.. I * : ,

.,_ . . 1 ’ .,
*’

, . ...’ T@inEi~~i  PI&e3 tioi_ ,_. 4EFEREES  SONT:  . -- .-
__ _ _ __ .CHANGEABLES  AVttC- . -.. * ’ * .-

L’APPUCATION  DE CA GARANTIE. -. . . . ._ . LEURSOPPOSEES. 325502 c

._ ;
. . ‘.. ,: : - 1 . *



KEYI PARW DESCRIPTiON p .. cm

:
* 32m65 HARNESS 12-12 &$Hts.Wf++P.LF  .@: .., ........ . t........: .. 1 ;a_

41482 PRESS CLIP.1 380LG 2550 t1
3r 3 0 3 0 6 4 ASSY.LIGHT WIRE 114 TURN ..... . %..: .,.... ......... ;..:.: ...... 1

* 4 52572 BULB. HEADtAMP  ,, .( ......... ;._.; .... . ........................... 2

i .
574.44 TIE. CABLE BLACK  NYLON 5 62L .3
41482 PRESS CLIP,1  36QLG  255ID

................................
’........1.*,, .............. . . 2 . . ”

-7 * 327355 SWITCH-IGN (AFTER FIRE) 3 POSN
............. .
............ 1:. ...1:. ...... t

x
327352 NUT, 5’8 BACME  OELTA FOR BOOT ......... ................... 1 *-’

.337350 ‘KEY.IGNITION  GENER1.C  DELTA .,< . . I ,
1 0 ‘300133 . AMMETER

z.. . 2
...... .. . ..: ...... ............ .........-.: ............ .. ............... .

...................
1

:ll 300334 . LIGHT SWITCH ON/OFF.CAkEL  MNT ... . .................. . .. ..l
t2 . .320082 . . SWITCH DOUBLE POLE NO/NC GRAY ...... . .. .... 1
13 57444 TIE. CABLE BLACK NYLON 5 62L

m’.:_~.
............. . . ..i............ . *’.

. . . 14 57476 . SWITCH SGR MNT DP NC JI’O  BLK .............................. t
15 5 7 2 2 0 . . SCREW, x12 x ~~PHPNH~AP  BLK ... ...... .2 .’... ......... ...: ....%. ;
16 . . . . .. . ‘53716 ; .... SOLENOID ..............._ .......................................... :...:.d.. 1
17: 107745 SCREW. 114-20X  .75H&iEMMA ........... ..\..\ :...: ..2 . . . . ...........

., 18. ,1502  I I ;‘ ,L NUT. l/4-20  REGHEXCTRLK .........,.:.;. ............ ........ 2

., ;:
“271172 “ . . NUT, 1/4-x)  REGHEXKEPS

136465  . , ‘1,
........ .

-:_;.
............................. .: ” ‘I.... 1

EXLK 320X61X03 ................. . ................. .2 ..I 120366 ‘, :,
WASMER.~

. NUT,.5’1&24REGHEX ........ ...‘....
;;

..... ,
57444  .~ . *; *_ ,,:r‘ .TIf$,,_CA~~  Bl$K NYCON  5 62L

.:. ”...................
..

: :
..................! . . . . . . . . . . . . . . . . . . . . . .

. , I WIRE GROUND, 125‘ __ I__ ,.,....,._........,; . . . ,... :.:...t :
‘NUT,b&16HEXKE(‘S.  /... :..z..‘...; ..__._...  ,...: . . . . :... . . . . . . . . . . ..I.. 1

., ._
. ‘, . ’ *:

SWITCH ‘SEAT
, I,.

,,,....  .:..,..:...,  . . . . . . . . . . . . . . . . .,........  a...+., . ..*.... *.
* ’ _ %CFiEW~‘1/4-20x  .38p$‘NWMA . . ..r ;; . . . . . . . . . :.:.,$  . . . . _ _._.r__:

(.**
:. ‘. ;” . , et;.

d ;
..“” * ’

.211” . 302257.  ‘“+-’ ;: ’ EjATTE+$Y.t2V’, ’ ;: . . . . . . >*  . . . . ;,: ,.... :.:..r ..’:_ ” 28’ ..5755t ;.. ‘7.. ‘ *_. ;.
~..“‘~“r...,~.............~.....

ROD, BAVERY  ..I..,,, . . ..i...’ . .? ’ I.(_.I
I 29 . ,.,?

,.:., ** .*.. . . . . . . I,*It ..,..........  f. . . . . 1
. ‘.. ;i .,*

%,.‘_’  :‘-
y’.I

0 ,
,’ ,“‘.a 30 ;.

57552.  p..: ; . ,““, a, ROD, BAmERY;T6P..._.i  .______.._.___.__  m.:..++&. .,.. I . . . ..a 1 : “.’
32523y .‘.

.*.j  @@J.&j  ; .:t
NUT, WIN% l/4-20  b+l_OH  . . . . . . . . __.._.__.  . . . . . .,_. .., . . . . . ,:...,mt ’ --

‘;, ‘i*‘.“. ;

SCRfbV.V4-2OX.75HC(C  . .._ .‘..‘:.__.__;  .__..,_....._....  i.2
,; ._,.“,‘:

; a

. ; 3t s. .,
,: ’ t .’ :* . . ,. I.

.<
,’ : . t :_, : ), x271122 ‘. .*._’ NUT. J/4-20  RECjHEXKEPf$  .,... :,,$...<  _.._I  ___..._._.___.___.  I . . . . 2”

a :. ‘>-” ...* ’ , .+*
I.

‘_, -. * __”

.‘. _: _

‘ , _

___.

*-, ,. r-
.; /

-. . . y .
.:.  .*

.( _.‘.

I ’ _I

.

,

..,: ,‘: ., . w .

_, . .
Le-,


